
30 SERIES

3020
PEANUT COMBINE

PART NO: 30-PB-01

PRINTING DATE: NOVEMBER 2020





PAGE 1

TABLE OF CONTENTS
2 ROW TONGUE ASSEMBLY �������������������������������������������������������������������� 4

2 ROW COMER GEARBOX����������������������������������������������������������������������� 6

2 ROW DRIVELINE��������������������������������������������������������������������������������� 7

2 ROW HEADER BASE ASSY ������������������������������������������������������������������� 8

2 ROW HEADER DRIVES ���������������������������������������������������������������������� 10

RIGHT HEADER SHIELD ASSY��������������������������������������������������������������� 11

HDR SLIP CLUTCH ASSY ���������������������������������������������������������������������� 12

RIGHT HEADER SHIELD ASSY �������������������������������������������������������������� 12

2R PICKUP ASSY �������������������������������������������������������������������������������� 13

2R HEADER HEX ROLLER ��������������������������������������������������������������������� 14

2R BRACE ASSY���������������������������������������������������������������������������������� 15

UPPER CYL BRACE ASSY����������������������������������������������������������������������� 15

REAR BRACE ASSY������������������������������������������������������������������������������ 16

CENTER BRACE ASSY��������������������������������������������������������������������������� 16

2R FRONT COVER UPPER ASSY������������������������������������������������������������� 17

REAR COVER 2R ASSY������������������������������������������������������������������������� 17

SIDE FRAME LT ASSY��������������������������������������������������������������������������� 18

SIDE FRAME RT ASSY�������������������������������������������������������������������������� 20

1-3/4 BRG SHIELD ASSY���������������������������������������������������������������������� 22

1-7/16 BRG SHIELD ASSY�������������������������������������������������������������������� 22

FRONT CONCAVE ASSY������������������������������������������������������������������������ 23

SMALL CYL CONCAVE ASSY������������������������������������������������������������������ 23

2 ROW STRIPPER ASSEMBLIES������������������������������������������������������������� 24

#1 CYLINDER������������������������������������������������������������������������������������� 26

#2 CYLINDER������������������������������������������������������������������������������������� 27

#3 CYLINDER������������������������������������������������������������������������������������� 27

#4 CYLINDER������������������������������������������������������������������������������������� 28



PAGE 2

#5 CYLINDER������������������������������������������������������������������������������������� 29

#6 CYLINDER������������������������������������������������������������������������������������� 30

#7 CYLINDER������������������������������������������������������������������������������������� 31

FRONT A CYLINDER����������������������������������������������������������������������������� 32

FRONT B CYLINDER����������������������������������������������������������������������������� 33

DRIVES LT ASSY��������������������������������������������������������������������������������� 34

DRIVES RT ASSY��������������������������������������������������������������������������������� 36

MAIN DRV IDLER ASSY������������������������������������������������������������������������ 38

FAN DRV IDLER ASSY�������������������������������������������������������������������������� 39

AF FAN IDLER ASSY����������������������������������������������������������������������������� 40

CAM IDLER ASSY�������������������������������������������������������������������������������� 41

SEP FAN IDLER ASSY��������������������������������������������������������������������������� 42

STUP UP SHEAVE ASSY������������������������������������������������������������������������ 43

SHAKER PUSH ARM ASSY��������������������������������������������������������������������� 43

SHAKER CAM DRIVE ASSY�������������������������������������������������������������������� 44

REAR ROCKER ARM ASSY��������������������������������������������������������������������� 45

2R ROCKER ARM ASSY LT & RT������������������������������������������������������������� 45

STEMMER/SCREEN ASSY���������������������������������������������������������������������� 46

DROPBOX 2R ASSY������������������������������������������������������������������������������ 47

SHAKER 2R ASSY�������������������������������������������������������������������������������� 48

STEMMER ASSY���������������������������������������������������������������������������������� 50

2R AXLE ASSY������������������������������������������������������������������������������������ 52

9.0-24 2R TIRE ASSY��������������������������������������������������������������������������� 52

SEP FAN 2R ASSY�������������������������������������������������������������������������������� 53

HUB & SPINDLE ASSY�������������������������������������������������������������������������� 54

2R FAN AND SHAFT ASSY��������������������������������������������������������������������� 56

FAN HOUSING ASSY���������������������������������������������������������������������������� 56

AIR LIFT FAN ASSY������������������������������������������������������������������������������ 58



PAGE 3

FAN DISC AND SHAFT�������������������������������������������������������������������������� 59

2R FAN BLADE AND MOUNTS���������������������������������������������������������������� 59

FAN ELBOW ASSY�������������������������������������������������������������������������������� 60

2R PEANUT ELBOW������������������������������������������������������������������������������ 61

TWISTED DUCT ASSY�������������������������������������������������������������������������� 62

2R DOGHOUSE ASSY��������������������������������������������������������������������������� 63

2 ROW HYDRAULICS���������������������������������������������������������������������������� 64

2R TANK HYDRAULIC ASSY������������������������������������������������������������������� 65

TONGUE CYL ASSY������������������������������������������������������������������������������ 66

3 X 6 X 1.25 CYLINDER ����������������������������������������������������������������������� 66

WIRING LAYOUT��������������������������������������������������������������������������������� 67

2 ROW COMBINE TANK������������������������������������������������������������������������ 68

2 ROW TANK ASSY������������������������������������������������������������������������������ 70

TANK ELBOW 2 ROW ASSY������������������������������������������������������������������� 72

WINDROWER ASSY������������������������������������������������������������������������������ 73

LEFT SHIELD GROUP ASSY������������������������������������������������������������������� 74

RIGHT SHIELD GROUP ASSY����������������������������������������������������������������� 75



PAGE 4

2 ROW TONGUE ASSEMBLY 
(30-181-00055)

SECTION A-A

DETAIL  B

DETAIL  C

DETAIL  D

AA

B
C

D

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-180-00067TONGUE, UPPER1
130-180-00068TONGUE, LOWER 2R2
230-127-00167PLATE, DRIVESHAFT HANGER3
130-154-00001GEARBOX, COMER 2ROW4
147-055-012DRIVELINE, 1 3/8-6 H.D.5
230-126-00015SHAFT, 2R OUTPUT6
130-126-00003SHAFT, SECONDARY DRIVE7
802-051-043FLANGE, HEAVY DUTY 72 MS 3 HOLE8
233-051-0011 7/16 BORE BEARING9
202-051-042BEARING, 1 3/810
130-155-00001SHAFT, 6 SPLINE STUB11
130-155-00003JOINT, 1-7/16 1-3/8-6SPL DOUBLE12
130-155-00006JOINT, 1-7/16RB 1-3/8-6SPL SHEAR13
230-155-00002JOINT, 1-7/16RB 1-3/8-21SPL UNV14
142-050-019JACK, 5000#15
272-010050LOCKNUT, 3/8 STOVER GB PLT16
248-090150CAPSCREW, 3/8 X 1 1/4 NC G5 PLT17
966-010300LOCKWASHER, 5/8 PLT18
548-200029CAPSCREW, 5/8 X 2 NC G8 PLT19
516-050-034HEXNUT, 5/8 TORQUE FLUID G8 PLT20
133-050-139DOUBLE CLEVIS LINK21
203-050-206U-BOLT, 3/4 X 5 13/16 X 6 3/4 G5 PLT22
468-010350HEXNUT, 3/4 PLT23
466-010350LOCKWASHER, 3/4 PLT24
462-010300FLATWASHER, 3/4 STD PLT25
978-0203003/8" WHIZ NUT26
652-050035CARRAIGE BOLT, 3/8 X 1 NC G5 PLT27
352-050100CARRIAGE BOLT, 3/8 X 3 NC G5 PLT28
133-050-140CHAIN, 27 LINK SAFETY29
448-090920CAPSCREW, 5/8 X 1 3/4 G5 PLT30
133-054-055BREATHER PLUG, TOP31
159-050-017HITCH PIN,1-1/8 X 7 HD32
202-050-005FITTING, 1/4-28 STRT. GREASE33
404-026-038KEY, 3/8 X 234
233-070-069PIVOT, UPPER TONGUE35
133-050-181CHAIN SHACKLE, 3/8"36

5

10

8 8 8 8

10

28

26

12

19

18

20
17 161

2

4

30

18
31

1

5

21
29

32

15

12

2

1

4

11

7

6

14

30 18

13

22232425

3

9

7

12

13

3

2726

8

9

8

22 23 24 25

33

34

35

36



PAGE 5

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00067 TONGUE, UPPER 1
2 30-180-00068 TONGUE, LOWER 2R 1
3 30-127-00167 PLATE, DRIVESHAFT HANGER 2
4 30-154-00001 GEARBOX, COMER 2ROW 1
5 47-055-012 DRIVELINE, 1 3/8-6 H.D. 1
6 30-126-00015 SHAFT, 2R OUTPUT 2
7 30-126-00003 SHAFT, SECONDARY DRIVE 1
8 02-051-043 FLANGE, HEAVY DUTY 72 MS 3 HOLE 8
9 33-051-001 1 7/16 BORE BEARING 2
10 02-051-042 BEARING, 1 3/8 2
11 30-155-00001 SHAFT, 6 SPLINE STUB 1
12 30-155-00003 JOINT, 1-7/16 1-3/8-6SPL DOUBLE 1
13 30-155-00006 JOINT, 1-7/16RB 1-3/8-6SPL SHEAR 1
14 30-155-00002 JOINT, 1-7/16RB 1-3/8-21SPL UNV 2
15 42-050-019 JACK, 5000# 1
16 72-010050 LOCKNUT, 3/8 STOVER GB PLT 2
17 48-090150 CAPSCREW, 3/8 X 1 1/4 NC G5 PLT 2
18 66-010300 LOCKWASHER, 5/8 PLT 9
19 48-200029 CAPSCREW, 5/8 X 2 NC G8 PLT 5
20 16-050-034 HEXNUT, 5/8 TORQUE FLUID G8 PLT 5
21 33-050-139 DOUBLE CLEVIS LINK 1
22 03-050-206 U-BOLT, 3/4 X 5 13/16 X 6 3/4 G5 PLT 2
23 68-010350 HEXNUT, 3/4 PLT 4
24 66-010350 LOCKWASHER, 3/4 PLT 4
25 62-010300 FLATWASHER, 3/4 STD PLT 4
26 78-020300 3/8” WHIZ NUT 9
27 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 6
28 52-050100 CARRIAGE BOLT, 3/8 X 3 NC G5 PLT 3
29 33-050-140 CHAIN, 27 LINK SAFETY 1
30 48-090920 CAPSCREW, 5/8 X 1 3/4 G5 PLT 4
31 33-054-055 BREATHER PLUG, TOP 1
32 59-050-017 HITCH PIN,1-1/8 X 7 HD 1
33 02-050-005 FITTING, 1/4-28 STRT. GREASE 2
34 04-026-038 KEY, 3/8 X 2 4
35 33-070-069 PIVOT, UPPER TONGUE 2
36 33-050-181 CHAIN SHACKLE, 3/8” 1



PAGE 6

 2 ROW COMER GEARBOX
(30-154-00001)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 64-054-003 CASTING & MACHINING 1
2 64-054-004 LOCKNUT, M45X1.5 1
3 02-054-081 BOLT, M10 X 22 HHB 16
4 64-054-005 THROUGH SHAFT, 1 3/8” Z21 1
5 64-054-006 SHIM, (45.3X65.3X2.5) 1
6 64-054-007 GEAR CROWN Z22 M5.45 1
7 64-054-008 GEAR PINION  Z27 M5.45 1
8 64-054-009 SHIM (54.3X65.3X1) 1
9 64-054-010 PARALLEL KEY 2
10 64-054-011 DUST LIP (45X72X8) 2
11 64-054-012 COVER 1
12 64-054-013 BEARING, 32209 (45X85X24.75) 1
13 64-054-014 SHAFT, 1 3/8” Z6 1
14 64-054-015 EXTENSION 1
15 02-054-084 BEARING, 30209 (45X85X20.75) 3
16 64-054-016 OIL SEAL (52X85X10) 1
17 02-054-087 SHIM KIT, (45.3X65.3) 3
18 64-054-017 SOLID PLUG, 3/8” GAS 4



PAGE 7

 2 ROW DRIVELINE
(47-055-012)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 47-055-008 YOKE, 1 3/8-6 2
2 47-055-003 CROSS & BEARING KIT 2
3 47-055-014 INBOARD YOKE (40 X 36) 1
4 47-055-015 INNER PROFILE (40 X 36) 1
5 47-055-004 SPRING PIN 1
6 47-055-016 INBOARD YOKE, TUBE & SLEEVE 1
7 47-055-017 SHIELD CONE,  6-RIB 2
8 47-055-018 OUTER SHIELD TUBE 1
9 47-055-019 INNER SHIELD TUBE 1
10 33-055-078 BEARING RING 2
11 33-055-086 SAFETY CHAIN 1
12 33-055-084 SCREW 2
13 33-055-085 SUPPORT BEARING 1
14 47-055-020 COLLAR KIT 2
15 47-055-024 TRACTOR HALF 1
16 47-055-023 IMPLEMENT HALF 1



PAGE 8

2 ROW HEADER BASE ASSY 
(30-181-00026)

DETAIL  BSECTION A-A

B

11

2012

23

5

17 8

13

14

15

18
10

20

11

9

20

11

19

10

20

11

20

10910

23

22

1 6

7

4

5

2

17

18

1

3

6 7
4

24

25

24 25

2

21

5

18

3 NOTE:
15 BANDS



PAGE 9

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00018 ASSY, 2R PICKUP 1
2 30-180-00018 AUGER, 2R HDR 1
3 33-029-079 BAND, PICK-UP 2012 15
4 30-127-00084 TROUGH, 2R HDR 1
5 30-127-00085 PANEL, REAR HDR 1
6 30-180-00044 SUPPORT, 2R LWR BAND 1
7 30-180-00045 SUPPORT, 2R UPPER BAND 1
8 30-127-00110 PLATE, AUGER SLIDE 2
9 03-051-016 BEARING, 1.25 WITH COLLAR 4
10 03-051-024 FLANGE, 72 MSTR 3 HOLE 8
11 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 69
12 33-050-530 BOLT, 3/4 X 6-1/2 ADJUSTING 2
13 62-020045 FLATWASHER, 3/4 SAE PLT 2
14 02-050-007 ROLL PIN, 1/4 X 1 1/2 2
15 02-050-005 FITTING, 1/4-28 STRT. GREASE 2
17 03-052-039 TAPER BUSHING, P1 1 1/4 3
18 30-126-00012 SHAFT, AUGER DRIVE 2
19 62-010100 FLATWASHER, 3/8” STANDARD PLT 4
20 78-020300 3/8” WHIZ NUT 69
21 30-180-00069 SUPPORT, LWR HDR 1
22 30-180-00070 END, 2R HDR RT 1
23 30-180-00071 END, 2R HDR LT 1
24 52-050010 CARRIAGE BOLT, 5/16 X 1 NC G5 PLT 45
25 78-020049 5/16” WHIZ NUT 45



PAGE 10

2 ROW HEADER DRIVES 
(30-181-00029)



PAGE 11

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-053-067 BUSHING, Q1 1-1/4 1
2 03-052-039 TAPER BUSHING, P1 1 1/4 1
3 03-052-011 SPROCKET, H60P15 1
4 33-052-015 IDLER, #60-15T SPROCKET 4
5 30-152-00001 SPROCKET, 60Q38 1
6 33-052-075 BUSHING, P1 1-3/4 1
7 30-152-00005 SPROCKET, H60P23 1
8 03-026-239 KEY, 1/4 X 3 1/8 1
9 30-181-00041 ASSY, HDR SLIP CLUTCH 1
10 33-023-098 BLOCK, IDLER 2
11 48-090984 CAPSCREW, 5/8 X 2 1/2 NC G5 PLT 4
12 62-020040 FLATWASHER, 5/8 SAE PLT 20
13 66-010300 LOCKWASHER, 5/8 PLT 4
14 30-152-00006 CHAIN, RC60-124 1
15 30-152-00007 CHAIN, RC60-114 1
17 30-181-00043 HEX ROLLER, 2R HEADER 6
18 68-010300 HEXNUT, 5/8 PLT 2
19 33-052-074 SPROCKET, H60P26 1



PAGE 12

HDR SLIP CLUTCH ASSY 
(30-181-00041)

1

2 3 8

67

4

5

NOTE:
ALL THREE SPROCKETS
SHOWN IN PARTS LIST

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-150-00005 SLIP CLUTCH, 2R AUGER 1
2 30-152-00003 SPROCKET, 60A35 CLUTCH 1
3 30-152-00004 SPROCKET, H60A21 CLUTCH 1
4 54-010171 SETSCREW, 3/8 X 1 1/4 2
5 68-010150 HEXNUT, 3/8 PLT 2
6 03-050-097 M8 X 25 MM HEX HEAD CAPSCREW 6
7 66-010100 LOCKWASHER, 5/16 PLT 6
8 30-152-00012 SPROCKET, H60A27 CLUTCH 1



PAGE 13

2R PICKUP ASSY 
(30-181-00018)

DETAIL  B

B

10
11

12

5

13

14

9

6 7
8

1

7

7 1

43
2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-057-003 HEAD, PICKUP 3
2 03-026-016 KEY, 1/4 X 2 3
3 70-010051 JAM NUT, 3/8 NC HX PLT 6
4 54-010150 SETSCREW, 3/8 X 7/8 SQ HD CUPPT 6
8 30-126-00004 SHAFT, PICK-UP 2R 1
5 33-025-134 ANGLE, 88’ PICK-UP 6
6 48-090590 CAPSCREW, 1/2 X 1 NC GD 5 PLT 18
7 72-010100 LOCKNUT, 1/2 NC STOVER GD B PLT 18
9 33-050-006 SPRING, ‘13 STRAIGHT PICK-UP 42
10 48-090036 CAPSCREW, 5/16 X 1 NC G5 PLT 42
11 33-027-341 SPRING CLIP PICK-UP 42
12 33-024-092 SPACER, SPRING 42
13 62-010050 FLATWASHER, 5/16” STD PLT 42
14 72-010025 LOCKNUT, 5/16 STOVER GB PLT 42



PAGE 14

2R HEADER HEX ROLLER 
(30-181-00043)

13

12

9

10

11

14 15

4

4

32

1

1

7 85 6

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00115 PANEL, HEX 2R 2
2 30-127-00116 END CAP, HEX 2R 2
3 03-051-021 BEARING, 1” EXT. W/ COLLAR 2
4 04-051-002 FLANGE, 52 MST 4
5 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 14
6 72-010055 LOCKNUT, 1/4 NC NYLON 14
7 52-030005 CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT 16
8 78-020040 1/4” WHIZ NUT 16
9 30-180-00058 ARM WELDMENT, HEX ROLLER 2
10 30-126-00014 COLLAR, ADJUSTMENT 2
11 54-010170 3/8x1 NC SQ HD CUPPT STSCRW GD 5 PLN 2
12 72-010101 LOCKNUT, 1/2 NC NYLON 2
13 52-050150 CARRIAGE BOLT, 1/2 X 1 3/4 NC G5 PLT 2
14 78-020049 5/16” WHIZ NUT 4
15 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 4



PAGE 15

UPPER CYL BRACE ASSY
(30-181-00075)

1
3 2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00047 BRACE, UPPER CYL 1
2 78-020300 3/8” WHIZ NUT 14
3 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 14

2R BRACE ASSY
(30-181-00104)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-181-00075ASSY, UPPER CYL BRACE1
130-181-00090ASSY, REAR BRACE2
130-180-00079BRACE, 2R LOWER3
130-127-00147PANEL, FRONT BAFFLE4
230-181-00091ASSY, CENTER BRACE5

1

4

5

5
2

3

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00075 ASSY, UPPER CYL BRACE 1
2 30-181-00090 ASSY, REAR BRACE 1
3 30-180-00079 BRACE, 2R LOWER 1
4 30-127-00147 PANEL, FRONT BAFFLE 1
5 30-181-00091 ASSY, CENTER BRACE 2



PAGE 16

REAR BRACE ASSY
(30-181-00090)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-180-00031BRACE, 2R REAR1
678-0203003/8" WHIZ NUT2
652-050035CARRAIGE BOLT, 3/8 X 1 NC G5 PLT3

1

32

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00031 BRACE, 2R REAR 1
2 78-020300 3/8” WHIZ NUT 6
3 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 6

CENTER BRACE ASSY
(30-181-00091)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-180-00065BRACE, 2R CENTER1
852-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT2
878-0200495/16" WHIZ NUT3

1

23

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00065 BRACE, 2R CENTER 1
2 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 8
3 78-020049 5/16” WHIZ NUT 8



PAGE 17

2R FRONT COVER UPPER ASSY
(30-181-00069)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00191COVER, 2R FRONT1
130-127-00192MOUNT, FRONT COVER2
172-023-018HANDLE, BOLT-ON3
275-150-00002LEAF, HINGE WITH HOLE4
175-180-00006HINGE W/ PIN, RIGHT5
175-180-00007HINGE W/ PIN, LEFT6
1078-0200495/16" WHIZ NUT7
652-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT8
448-090043CAPSCREW, 5/16 X 3/4 NC G5 PLT9
462-010050FLATWASHER, 5/16" STD PLT10

3
87

1

2 9710

5
4

8

7

6

4

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00191 COVER, 2R FRONT 1
2 30-127-00192 MOUNT, FRONT COVER 1
3 72-023-018 HANDLE, BOLT-ON 1
4 75-150-00002 LEAF, HINGE WITH HOLE 2
5 75-180-00006 HINGE W/ PIN, RIGHT 1
6 75-180-00007 HINGE W/ PIN, LEFT 1
7 78-020049 5/16” WHIZ NUT 10
8 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 6
9 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 4
10 62-010050 FLATWASHER, 5/16” STD PLT 4

REAR COVER 2R ASSY
(30-181-00051)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-180-00066COVER, REAR 2R1
433-050-031KLICK PIN W/CHAIN & COTTER PIN2

1

2
2

2
2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00066 COVER, REAR 2R 1
2 33-050-031 KLICK PIN W/CHAIN & COTTER PIN 4



PAGE 18

SIDE FRAME LT ASSY
(30-181-00035)

DETAIL  A

DETAIL  B

A

B

2

1

5

6

3

4

10

7

8

7

11 1213

171516

18 15 16

18 15 16

14
1 2

10 10 10 10 9
9

9
6

4

5

3

19

21

17

15

19

20

15

19



PAGE 19

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00038 FRAME, REAR LT SIDE 1
2 30-180-00039 FRAME, FRONT LT 1
3 30-180-00040 FRAME, FAN LT 1
4 30-180-00041 FRAME, STEMMER SIDE LT 1
5 30-180-00046 FRAME. LWR LT 1
6 30-180-00064 BRACE, CHANNEL LT 1
7 33-050-479 KNOB, 5/16-18 PLASTIC 4
8 33-027-342 INSPECTION COVER-G.B. 2
9 74-181-00116 ASSY, 1-3/4 BRG SHIELD 3
10 30-181-00052 ASSY, 1-7/16 BRG SHIELD 4
11 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 3
12 66-010100 LOCKWASHER, 5/16 PLT 3
13 30-127-00221 PANEL, STEMMER ACCESS 1
14 72-023-051 CLAMP, HANGER 2
15 62-020040 FLATWASHER, 5/8 SAE PLT 9
16 66-010300 LOCKWASHER, 5/8 PLT 6
17 48-200032 CAPSCREW, 5/8 X 4 G8 PLT 3

18 48-090910 CAPSCREW, 5/8 X 1-1/4 NC HX HD GD 5 
PLT

4

19 80-050000 NUT, 5/8 NC FLNG TECHLOCK GRD G PLT 3
20 48-090930 CAPSCREW, 5/8 X 1 1/2 NC G5 PLT 2
21 74-123-00010 CLEVIS, PUSH ARM 1



PAGE 20

SIDE FRAME RT ASSY
(30-181-00049)

DETAIL  A

DETAIL  B

A

B

9

2
1

5

3

6

20

4

10

7

10

1718 16

11
14

12

13

151213
19

14

20

21

12

20

1

2

5

3

4

6

8

8

8

9 9 99



PAGE 21

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00009 FRAME, FRONT RT SIDE 1
2 30-180-00013 FRAME, REAR RT SIDE 1
3 30-180-00014 FRAME, LWR RT 1
4 30-180-00015 FRAME, FAN RT 1
5 30-180-00016 FRAME, STEMMER SIDE RT 1
6 30-180-00063 BRACE, CHANNEL RT 1
7 33-027-342 INSPECTION COVER-G.B. 2
8 74-181-00116 ASSY, 1-3/4 BRG SHIELD 3
9 30-181-00052 ASSY, 1-7/16 BRG SHIELD 4
10 33-050-479 KNOB, 5/16-18 PLASTIC 4
11 72-023-051 CLAMP, HANGER 2
12 62-020040 FLATWASHER, 5/8 SAE PLT 8
13 66-010300 LOCKWASHER, 5/8 PLT 6
14 48-200032 CAPSCREW, 5/8 X 4 G8 PLT 3

15 48-090910 CAPSCREW, 5/8 X 1-1/4 NC HX HD GD 5 
PLT

4

16 30-127-00221 PANEL, STEMMER ACCESS 1
17 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 3
18 66-010100 LOCKWASHER, 5/16 PLT 3
19 74-123-00010 CLEVIS, PUSH ARM 1
20 80-050000 NUT, 5/8 NC FLNG TECHLOCK GRD G PLT 3
21 48-090930 CAPSCREW, 5/8 X 1 1/2 NC G5 PLT 2



PAGE 22

1-7/16 BRG SHIELD ASSY
(30-181-00052)

1-3/4 BRG SHIELD ASSY
(74-181-00116)

2

3

1
1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-127-00405 SHIELD, 1-3/4 BRG 2
2 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 4
3 78-020300 3/8” WHIZ NUT 4

3
2

1

1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00146 SHIELD, 1-7/16 BRG 2
2 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 4
3 78-020300 3/8” WHIZ NUT 4



PAGE 23

FRONT CONCAVE ASSY
(30-181-00103)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00032 CONCAVE, #1 2R 1
2 30-180-00033 #2 CONCAVE WELD’T, 2R 1
3 30-180-00034 CONCAVE, #3 2R 1
4 30-180-00052 DROP FLOOR WELD’T, 2R 1

SMALL CYL CONCAVE ASSY
(30-181-00050)

1

2

6 1
7

3

45

4 2
PARTS BREAKDOWN

74-181-00055

4

1 2

3

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00024 CONCAVE, SMALL CYL 1
2 74-181-00055 ASSY, CONCAVE ADJ 4

74-181-00055
1 74-126-00009 BUSHING, CONCAVE ADJ 1
2 54-010198 7/16x3 NC SQHD CUPPT STSCRW GD 5 PLT 1
3 70-010071 JAMNUT, 7/16 NC HEX PLT 1
4 68-010200 HEXNUT, 7/16 NC 2
5 62-010100 FLATWASHER, 3/8” STANDARD PLT 1
6 52-050180 CARRIAGE BOLT, 1/2 X 2 1/4 NC G5 PLT 1
7 72-010101 LOCKNUT, 1/2 NC NYLON 1



PAGE 24

2 ROW STRIPPER ASSEMBLIES
(30-181-00037) (30-181-00053) (30-181-00054)

SECTION A-A

DETAIL  B

B18

18

18

6

7

6

5

3

5

3

4

4

5
3

4

1

2

19

19
22

21

16

11

10 18

15

10
11

16

22 20

19

17

21

14

12

13

18

30-181-00037  #1 STRIPPER ASSY

30-181-00053  #1 TOP STRIPPER ASSY

30-181-00054  #2 TOP STRIPPER ASSY

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 48-090555 CAPSCREW, 7/16 X 4 NC G5 PLT 3
2 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 3
3 33-026-191 PIN, ‘91 STRIPPER 3
4 17-050-008 ROLL PIN, 1/8 X 3/4 PLT 3
5 33-050-064 SPRING, 1/2 X 1 1/2 COMPRESSION 3
6 33-081-097 #8 STRIPPER HANDLE ASSY 2
7 33-081-054 HANDLE, ‘88 STRIPPER 1
10 62-010200 FLATWASHER, 1/2 STD PLT 6
11 66-010250 LOCKWASHER, 1/2” REGULAR PLT 6
12 33-027-078 STRIPPER SPRING RETAINER 24
13 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 24
14 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 24
15 74-126-00019 STRIPPER BUSHING 3
16 48-090590 CAPSCREW, 1/2 X 1 NC GD 5 PLT 6
17 74-150-00004 SPRING, ROUND STRIPPER 24
18 30-180-00036 BAR, INSIDE STRIPPER 3
19 30-127-00190 BAFFLE, STRIPPER 3
20 62-010100 FLATWASHER, 3/8” STANDARD PLT 6
21 78-020300 3/8” WHIZ NUT 6
22 48-090210 CAPSCREW, 3/8 X 2 1/4 NC G5 PLT 6



PAGE 25

TH
IS

 P
A

G
E 

IN
TE

N
TI

O
N

A
LL

Y

LE
FT

 B
LA

N
K



PAGE 26

#1 CYLINDER
(30-181-00015)

SECTION  A-A

DETAIL  B

DETAIL  C

A

A

B

C

ROTATION

16 1/1613 15/16

KEYWAY (THIS SIDE)

KEYWAY (OPPOSITE SIDE)

3 7/8
(5 SPRING)

8 7/8 (4 SPRING)

5" KEYWAY

RIGHT
SIDE

3

5

4

6

7

8 9 10

13

12

11

1
2

14

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 8
2 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 8
3 30-150-00003 SPRING, CYLINDER 2.5 72
4 33-027-249 CLIP, SPRING 72
5 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 72
6 62-010100 FLATWASHER, 3/8” STANDARD PLT 72
7 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 72
8 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 32
9 62-010150 FLATWASHER, 7/16” STANDARD PLT 32
10 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 32
11 30-126-00017 SHAFT, #1 CYLINDER 1
12 33-053-028 BUSHING, Q1 1-3/4 2
13 30-180-00062 END, #1 CYLINDER 2
14 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 27

#2 CYLINDER
(30-181-00046)

1 1/2

16

5 1/2

2

3 4

1

34

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00039 CYLINDER, FRONT A 1
2 30-126-00018 SHAFT, #2 CYLINDER 1
3 33-053-028 BUSHING, Q1 1-3/4 2
4 33-026-415 KEY, 0.375 X 3-5/8 2

#3 CYLINDER
(30-181-00048)

12 3/4 4 1/2

3

1

2 4 24

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00007 CYLINDER, FRONT B 1
2 33-053-028 BUSHING, Q1 1-3/4 2
3 30-126-00019 SHAFT, #3 CYLINDER 1
4 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 28

#4 CYLINDER
(30-181-00047)

12 7/32 11 7/32

3 3

4 1/2

2

1

3 4 34

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00039 CYLINDER, FRONT A 1
2 30-126-00016 SHAFT, REAR CYLINDERS 1
3 33-053-063 BUSHING, Q1 1-7/16 2
4 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 29

#5 CYLINDER
(30-181-00008)

SECTION A-A

DETAIL  A
A

NOTE:
ALTERNATE "A"
AND "B" BARS

22 9/16

9

12
10

1

8
13

3245

67

11

1

ITEM PART N0 SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00008 END, 4 BAR CYL 2
2 33-027-249 CLIP, SPRING 18
3 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 18
4 62-010100 FLATWASHER, 3/8” STANDARD PLT 18
5 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 18
6 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 8
7 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 8
8 33-053-063 BUSHING, Q1 1-7/16 2
9 30-126-00016 SHAFT, REAR CYLINDERS 1
10 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 2
11 30-150-00003 SPRING, CYLINDER 2.5 18
12 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 2
13 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 30

#6 CYLINDER
(30-181-00040)

SECTION A-A

DETAIL  A

A

NOTE:
ALTERNATE "A"
AND "B" BARS

22 9/16

3

2

4

5

6

7

11

112

10

1

8

913

ITEM PART NO SERIAL NO 
OR YR DESCRIPTION QTY

1 30-180-00008 END, 4 BAR CYL 2
2 33-027-249 CLIP, SPRING 18
3 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 18
4 62-010100 FLATWASHER, 3/8” STANDARD PLT 18
5 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 18
6 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 8
7 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 8
8 33-053-063 BUSHING, Q1 1-7/16 2
9 30-126-00016 SHAFT, REAR CYLINDERS 1
10 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 2
11 30-150-00003 SPRING, CYLINDER 2.5 18
12 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 2
13 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 31

#7 CYLINDER
(30-181-00009)

SECTION A-A

DETAIL  AA

21 7/8

NOTE:
ALTERNATE "A"
AND "B" BARS

12

1

10 8

9
1

13

3245

6

7

11

1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00008 END, 4 BAR CYL 2
2 33-027-249 CLIP, SPRING 18
3 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 18
4 62-010100 FLATWASHER, 3/8” STANDARD PLT 18
5 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 18
6 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 8
7 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 8
8 33-053-063 BUSHING, Q1 1-7/16 2
9 30-126-00016 SHAFT, REAR CYLINDERS 1
10 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 2
11 30-150-00004 SPRING, CYL STRAIGHT 2.5 18
12 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 2
13 33-026-415 KEY, 0.375 X 3-5/8 2



PAGE 32

FRONT A CYLINDER
(30-181-00039)

SECTION A-A

DETAIL  A

A

NOTE:
ALTERNATE "A"
AND "B" BARS

910

1

22 9/16

2

3

6

5

7

8

4

1

1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00007 END, 8 BAR CYL 2
2 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 4
3 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 4
4 30-150-00003 SPRING, CYLINDER 2.5 36
5 33-027-249 CLIP, SPRING 36
6 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 36
7 62-010100 FLATWASHER, 3/8” STANDARD PLT 36
8 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 36
9 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 16
10 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 16



PAGE 33

FRONT B CYLINDER
(30-181-00007)

SECTION A-A

DETAIL  AA

NOTE:
ALTERNATE "A"
AND "B" BARS

1
22 9/16

1

2

3

910

6578

4

1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00007 END, 8 BAR CYL 2
2 30-124-00022 CYL BAR, 2R - 4 HOLE - 2.5” SPRING 4
3 30-124-00021 CYL BAR, 2R - 5 HOLE - 2.5” SPRING 4
4 30-150-00003 SPRING, CYLINDER 2.5 36
5 33-027-249 CLIP, SPRING 36
6 48-090240 CAPSCREW, 3/8 X 2 3/4 NC G5 PLT 36
7 62-010100 FLATWASHER, 3/8” STANDARD PLT 36
8 72-010051 LOCKNUT, 3/8 NYLON INSERT HVY PLT 36
9 48-090520 CAPSCREW, 7/16 X 2 1/2 NC G5 PLT 16
10 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 16



PAGE 34

DRIVES LT ASSY
(30-181-00042)

12 1711

8

26

6 5 4
19

18

7

2

5
18

20

6

5 25

18

6

24

18

9

21
22

3

9

18

23

2

9

18

10

23
1

26

19 20

21

22

23

23

13
15

16

14

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-052-074 SPROCKET, H60P26 1
2 33-052-046 SPROCKET, 60Q2626 2
3 33-052-072 SPROCKET, 60Q5426 1
4 33-052-044 60Q54-SPROCKET 1
5 33-053-028 BUSHING, Q1 1-3/4 4
6 33-026-087 KEY, 3/8” x 2-1/2” 4
7 33-053-207 SHEAVE, 3B250Q 1
8 30-153-00002 SHEAVE, 3B94SK 1
9 33-053-063 BUSHING, Q1 1-7/16 3
10 33-052-083 BUSHING, P1 1 7/16 1
11 33-053-208 BUSHING, SK 1 7/16 1
12 30-127-00139 PLATE, MAIN DRV BRG 1
13 33-051-001 1 7/16 BORE BEARING 1
14 02-051-043 FLANGE, HEAVY DUTY 72 MS 3 HOLE 2
15 52-050040 CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT 3
16 78-020300 3/8” WHIZ NUT 3
17 30-181-00079 ASSY, MAIN DRV IDLER 1
18 33-052-015 IDLER, #60-15T SPROCKET 6
19 30-152-00013 CHAIN, RC60-120 1



PAGE 35

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

20 30-152-00014 CHAIN, RC60-82 1
21 30-152-00015 CHAIN, RC60-88 1
22 30-152-00016 CHAIN, RC60-96 1
23 30-152-00017 CHAIN, RC60-80 2
24 30-152-00018 SPROCKET, DS60Q3526 1
25 30-152-00019 SPROCKET, DS60Q3230 1
26 30-153-00007 BELT, 3B171-K 1



PAGE 36

DRIVES RT ASSY
(30-181-00080)

6
4

10

9

3

12
21

18
2

7

8

20

1

5

13

22

23

19 11

11

14
16

17

1522

5

21

10

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-153-00043 SHEAVE, 2C180SF 1
2 74-181-00165 SHEAVE ASSY, STEP UP 1
3 30-153-00001 SHEAVE, 1B66SDS 1
4 30-153-00005 SHEAVE, 2B124SK 1
5 30-153-00011 BELT, B190-K 1
6 30-181-00085 ASSY, FAN DRV IDLER 1
7 30-181-00086 ASSY, AF FAN IDLER 1
8 30-181-00087 ASSY, CAM IDLER 1
9 30-181-00089 ASSY, SEP FAN IDLER 1
10 30-153-00006 BELT, 2B143-K 1
11 33-053-208 BUSHING, SK 1 7/16 2
12 33-053-077 BUSHING, 1 3/4 SDS 1
13 33-053-034 BUSHING, SF-QD 1-7/16 BORE 1
14 33-051-001 1 7/16 BORE BEARING 1
15 02-051-043 FLANGE, HEAVY DUTY 72 MS 3 HOLE 2
16 52-050040 CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT 3
17 78-020300 3/8” WHIZ NUT 3
18 30-153-00008 SHEAVE, 1B80 PLATE 1
19 33-053-099 SHEAVE, 1B160 SK 1



PAGE 37

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

20 30-153-00009 BELT, HC100 1
21 30-153-00010 BELT, B109-K 1
22 33-053-126 BELT, HBB 155 1
23 30-181-00110 ASSY, STEMMER IDLER 1



PAGE 38

MAIN DRV IDLER ASSY
(30-181-00079)

23

22

18

19
1

12

17

4
6

21
20

5
7 7

8
9

2
3

13
101415

8

11

16

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 48-100490 CAPSCREW, 1 X 3 1/4 NC G5 PLT 1
2 66-010450 LOCKWASHER, 1” PLT 1
3 70-010255 JAMNUT, 1” NC PLT 1
4 33-070-109 ATTACHMENT, BOLT 1
5 33-024-406 BUSHING, IDLER BOLT 1
6 33-050-372 SPRING, .262 X 6 COMPRESSION 1
7 62-010300 FLATWASHER, 3/4 STD PLT 1
8 68-010350 HEXNUT, 3/4 PLT 2
9 70-010150 JAMNUT, 3/4 NC PLT 1
10 74-151-00005 BEARING, 3/4 AGRIHUB 1
11 62-020045 FLATWASHER, 3/4 SAE PLT 2
12 48-091375 CAPSCREW, 3/4 X 3 NC G5 PLT 1
13 78-020040 1/4” WHIZ NUT 6
14 52-049010 CARRIAGE BOLT, 1/4 X 1 NC GD 5 PLT 6
15 66-010350 LOCKWASHER, 3/4 PLT 1
16 62-010010 FLATWASHER, 1/4 STD PLT 6
17 30-123-00046 ARM, MAIN DRV IDLER 1
18 33-053-189 IDLER, PULLEY 3 X 6 1/2 1
19 33-024-057 SPACER, IDLER 1” 1
20 68-010300 HEXNUT, 5/8 PLT 1
21 66-010300 LOCKWASHER, 5/8 PLT 1
22 62-010250 FLATWASHER, 5/8 STD PLT 1
23 48-091060 CAPSCREW, 5/8 X 4 G5 PLT 1



PAGE 39

FAN DRV IDLER ASSY
(30-181-00085)

1313

151

16

13

12
11

7 8

5 2 21

9

8

7
19

6

1718

10

4
21

20

3

12
14

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-050-372 SPRING, .262 X 6 COMPRESSION 1
2 72-051-006 BEARING, 5/8 AGRIHUB 1
3 78-020040 1/4” WHIZ NUT 6
4 48-090015 CAPSCREW, 1/4 X 1 NC G5 PLT 6
5 62-010010 FLATWASHER, 1/4 STD PLT 6
6 33-024-057 SPACER, IDLER 1” 1
7 68-010300 HEXNUT, 5/8 PLT 2
8 66-010300 LOCKWASHER, 5/8 PLT 2
9 62-010250 FLATWASHER, 5/8 STD PLT 3
10 48-091060 CAPSCREW, 5/8 X 4 G5 PLT 1
11 66-010250 LOCKWASHER, 1/2” REGULAR PLT 1
12 17-050-003 FLATWASHER, 1/2” HARDENED 2
13 68-010250 HEXNUT, 1/2 PLT 3
14 15-026-003 BUSHING, LINKAGE 1
15 33-026-439 TOP, SPRING 1
16 74-180-00100 DRAWBOLT, AF IDLER 1
17 48-090623 CAPSCREW, 1/2 X 2 1/4 NC G5 PLT 1
18 33-053-120 IDLER, 1-1/2 X 8 1
19 30-127-00241 ARM, IDLER 1

20 48-091048 CAPSCREW, 5/8X3-1/4 NC HX HD GD 5 
PLT

1

21 62-020040 FLATWASHER, 5/8 SAE PLT 4



PAGE 40

AF FAN IDLER ASSY
(30-181-00086)

4 20 19

18 19

10

17
7

6

98

12

1313

16

1

14

15

1211

13

5
3

2

20

10
9

8

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-050-372 SPRING, .262 X 6 COMPRESSION 1
2 72-051-006 BEARING, 5/8 AGRIHUB 1
3 78-020040 1/4” WHIZ NUT 6
4 48-090015 CAPSCREW, 1/4 X 1 NC G5 PLT 6
5 62-010010 FLATWASHER, 1/4 STD PLT 6
6 30-127-00241 ARM, IDLER 1
7 33-024-057 SPACER, IDLER 1” 1
8 68-010300 HEXNUT, 5/8 PLT 2
9 66-010300 LOCKWASHER, 5/8 PLT 2
10 62-010250 FLATWASHER, 5/8 STD PLT 3
11 66-010250 LOCKWASHER, 1/2” REGULAR PLT 1
12 17-050-003 FLATWASHER, 1/2” HARDENED 2
13 68-010250 HEXNUT, 1/2 PLT 3
14 74-180-00100 DRAWBOLT, AF IDLER 1
15 15-026-003 BUSHING, LINKAGE 1
16 33-026-439 TOP, SPRING 1
17 33-053-070 IDLER, 1 X 8 W/ 5/8 BRG 1
18 48-090623 CAPSCREW, 1/2 X 2 1/4 NC G5 PLT 1
19 48-091048 CAPSCREW, 5/8X3-1/4 NC HX HD GD 5 PLT 2
20 62-020040 FLATWASHER, 5/8 SAE PLT 4



PAGE 41

CAM IDLER ASSY
(30-181-00087)

4 9 4

14
3

10

9
4

11
18

1

6
17

12

13

77

8
6

5

7

16

2

15

4
10

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00242 PLATE, CAM IDLER 1
2 72-051-006 BEARING, 5/8 AGRIHUB 1
3 48-091000 CAPSCREW, 5/8 x 3 NC G5 PLT 1
4 62-020040 FLATWASHER, 5/8 SAE PLT 16
5 66-010250 LOCKWASHER, 1/2” REGULAR PLT 1
6 17-050-003 FLATWASHER, 1/2” HARDENED 2
7 68-010250 HEXNUT, 1/2 PLT 3
8 15-026-003 BUSHING, LINKAGE 1
9 66-010300 LOCKWASHER, 5/8 PLT 2
10 68-010300 HEXNUT, 5/8 PLT 2
11 03-053-023 IDLER, 1” x 5-1/2” 1
12 33-050-372 SPRING, .262 X 6 COMPRESSION 1
13 33-026-439 TOP, SPRING 1
14 48-090015 CAPSCREW, 1/4 X 1 NC G5 PLT 6
15 78-020040 1/4” WHIZ NUT 6
16 48-090985 CAPSCREW, 5/8 X 2-3/4 NC G5 PLT 1
17 30-180-00078 DRAWBOLT, CAM IDLER 1
18 52-050180 CARRIAGE BOLT, 1/2 X 2 1/4 NC G5 PLT 1



PAGE 42

SEP FAN IDLER ASSY
(30-181-00089)

6

12 11 14

12

11

10

712
9

13
1

82

9

5

3

4

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00243 PLATE, SEP FAN IDLER 1
2 74-151-00005 BEARING, 3/4 AGRIHUB 1
3 03-050-004 3/16 PROOF CHAIN - 18 LINKS 1
4 15-050-002 SPRING, 1 X 7-1/4 EXTENSION 1
5 33-023-098 BLOCK, IDLER 1
6 33-053-120 IDLER, 1-1/2 X 8 1
7 33-053-070 IDLER, 1 X 8 W/ 5/8 BRG 1
8 62-020040 FLATWASHER, 5/8 SAE PLT 2
9 33-024-057 SPACER, IDLER 1” 2
10 68-010300 HEXNUT, 5/8 PLT 1
11 66-010300 LOCKWASHER, 5/8 PLT 2
12 62-010250 FLATWASHER, 5/8 STD PLT 4

13 48-091048 CAPSCREW, 5/8X3-1/4 NC HX HD GD 5 
PLT

1

14 48-091075 CAPSCREW, 5/8 X 4 1/2 NC G5 PLT 1



PAGE 43

STEP UP SHEAVE ASSY
(74-181-00165)

2

4

3

1

5

3

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-153-00017 SHEAVE, 3B70-BRG 1
2 74-153-00024 SHEAVE, 2B160-BRG 1
3 74-151-00004 BEARING, 1-1/2 CYL TRI-PLY 2
4 48-090318 CAPSCREW, 3/8 X 4 NC G8 PLT 6
5 72-020030 LOCKNUT, 3/8 STOVER GC PLT 6

SHAKER PUSH ARM ASSY
(74-181-00040)

NOTE ORIENTATION OF
LOCKING COLLAR

6
4 3

4 5

1

2

NOTE THIS ASSEMBLY DOES
NOT HAVE EXTRA HOLE HERE
ASSEMBLY 74-181-00005 HAS

EXTRA HOLE HERE

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-050-103 BUSHING, RUBBER PIVOT 1
2 74-180-00060 ARM, SHAKER PUSH 1
3 33-051-001 1 7/16 BORE BEARING 1
4 03-051-024 FLANGE, 72 MSTR 3 HOLE 2
5 72-010050 LOCKNUT, 3/8 STOVER GB PLT 3
6 52-050045 CARRIAGE BOLT, 3/8 X 1 1/2 NC G5 PLT 3



PAGE 44

SHAKER CAM DRIVE ASSY
(30-181-00023)

(74-181-00036) (30-181-00024) (74-181-00032)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-126-00007 SHAFT, 2R CAM 1
2 74-153-00042 SHEAVE, 1C130Q1 CAM 1
3 33-053-152 BUSHING, Q1 2 3/16 2
4 72-020030 LOCKNUT, 3/8 STOVER GC PLT 6
5 48-090318 CAPSCREW, 3/8 X 4 NC G8 PLT 6
6 33-051-072 BEARING, 2 3/16 FLANGE 2
7 02-051-036 FLANGE, G100 MSB 4 HOLE 4
8 52-050125 CARRIAGE BOLT, 1/2 X 1 1/4 NC G5 PLT 8
9 80-020150 1/2” WHIZ NUT 8
10 74-152-00061 HUB, CAM  BUSHING Q1 1
11 74-180-00061 CAM, SHAKER 2
12 74-127-00166 PLATE, CAM SPACER 2
13 48-200024 CAPSCREW, 3/8 X 1 1/4 NC G8 PLT 4
14 64-050-011 LOCTITE, 243 BLUE THREADLOCKER 2



PAGE 45

REAR ROCKER ARM ASSY
(72-081-022)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

172-080-084ARM WELDMENT, REAR ROCKER1
233-050-103BUSHING, RUBBER PIVOT2

1

2

2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 72-080-084 ARM WELDMENT, REAR ROCKER 1
2 33-050-103 BUSHING, RUBBER PIVOT 2

2R ROCKER ARM ASSY LT & RT
(30-181-00077) (30-181-00078)

2

3

2

2 2

1

2
2

30-181-00078 30-181-00077

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00025 ARM WELD’T, 2R ROCKER RT 1
2 33-050-103 BUSHING, RUBBER PIVOT 6
3 30-180-00077 ARM WELD’T, 2R ROCKER LT 1



PAGE 46

STEMMER/SCREEN ASSY
(30-181-00012)

4 7
7

201819

1

3

6

5

2

2

11

8

10

12

232122

13

12

14 16

9

141215

17

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00006 PANEL, STEMMER LT 1
2 30-180-00010 SUPPORT, STEMMER LWR 2
3 30-127-00007 PANEL, STEMMER RT 1
4 30-180-00059 SCREEN, 2R 1
5 30-127-00040 PANEL, STEMMER REAR 1
6 30-127-00108 PLATE, STEMMER SLAT 1
7 33-050-187 SEAL, STEMMER 2
8 33-080-695 TAILBOARD ASSY 1
9 33-080-173 LATCH BRKT, TAILBOARD 1
10 33-070-338 LINK ASSY, TAILBOARD 1
11 30-181-00044 ASSY, DROPBOX 2R 1
12 78-020049 5/16” WHIZ NUT 35
13 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 28
14 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 11
15 62-010050 FLATWASHER, 5/16” STD PLT 6
16 66-010100 LOCKWASHER, 5/16 PLT 5
17 72-010025 LOCKNUT, 5/16 STOVER GB PLT 1



PAGE 47

DROPBOX 2R ASSY
(30-081-00044)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

18 72-010055 LOCKNUT, 1/4 NC NYLON 18
19 62-010010 FLATWASHER, 1/4 STD PLT 18
20 48-090005 CAPSCREW, 1/4 X 5/8 GD 5 PLT 18
21 62-010250 FLATWASHER, 5/8 STD PLT 4
22 72-020050 LOCKNUT, 5/8 NC STOVER GD C PLT 4
23 48-091060 CAPSCREW, 5/8 X 4 G5 PLT 4

1

3
4

2

9

8

77

8

6 5

7 8

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00122 PANEL. 2R DB FRONT 1
2 30-127-00123 PANEL, 2R DB REAR 1
3 30-127-00124 PANEL, 2R DB LT 1
4 30-127-00125 PANEL, 2R DB RT 1
5 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 16
6 72-010055 LOCKNUT, 1/4 NC NYLON 16
7 78-020049 5/16” WHIZ NUT 12
8 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 12
9 74-127-00198 FLAP, DROP BOX 2



PAGE 48

SHAKER 2R ASSY
(30-181-00013)

DETAIL  A

DETAIL  B
DETAIL  C

A

B

20

8

9

21

8

9

21

8

9

7
10

8

92089

5

5

7

3

12 13411

2921
19

24
17

16

25

26

16

25

1

12 13

4

11 1

17

15

16

18

15

16
14

1

12

13

4

11

6

66
6

21 8 921 8 22 23



PAGE 49

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00017 FRAME, SHAKER PAN 1
2 33-050-024 SEPERATOR TINE 21
3 30-127-00014 FLOOR, SHAKER PAN 2R 1
4 74-150-00006 SEAL, PAN 2
5 74-127-00151 DIVIDER, PAN 2
6 33-024-513 SPACER, 0.5 I.D. X 0.625 8
7 74-127-00152 PANEL, CORNER 2
8 62-010150 FLATWASHER, 7/16” STANDARD PLT 32
9 78-020049 5/16” WHIZ NUT 24
10 52-050025 CARRIAGE BOLT, 5/16X2 NC G5 PLT 4
11 33-050-029 “U”-NUT, 1/4” 18
12 58-020101 MACHINE SCREW, 1/4 X 5/8 RND HD 18
13 64-050000 WASHER, 1/4” FENDER 18
14 74-123-00010 CLEVIS, PUSH ARM 2
15 80-050000 NUT, 5/8 NC FLNG TECHLOCK GRD G PLT 6
16 62-020040 FLATWASHER, 5/8 SAE PLT 14
17 48-200032 CAPSCREW, 5/8 X 4 G8 PLT 6
18 48-090930 CAPSCREW, 5/8 X 1 1/2 NC G5 PLT 2
19 30-127-00169 HOLDER, FINGER 2R 1
20 52-050020 CARRIAGE BOLT, 5/16 X 1 1/2 NC G5 PLT 4
21 52-050019 CARRIAGE BOLT, 5/16 X 1 1/4 NC G5 PLT 24
22 72-010060 LOCKNUT, 5/16 NC NYLON 8
23 62-010050 FLATWASHER, 5/16” STD PLT 8
24 72-023-051 CLAMP, HANGER 2
25 66-010300 LOCKWASHER, 5/8 PLT 6

26 48-090910 CAPSCREW, 5/8 X 1-1/4 NC HX HD GD 5 
PLT

4



PAGE 50

STEMMER ASSY
(30-181-00031)

21

20

21

5

25

7

3

131

26 26

19

24

14

2

21
20

21
3

7

5

25

14

2 15
1810

10

8

131

16 9 11

26
19

26 17 12 4

22

23

6

LEFT
SIDE

RIGHT
SIDE



PAGE 51

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 78-020300 3/8” WHIZ NUT 4
2 78-020049 5/16” WHIZ NUT 8
3 70-010250 NUT, 1” NC HEX JAM PLN 4
4 70-010025 JAM NUT, 5/16 NC HEX PLT 4
5 68-010450 HEXNUT, 1” PLT 4
6 68-010300 HEXNUT, 5/8 PLT 1
7 66-020000 LOCKWASHER, 1 INT TOOTH 4
8 66-010300 LOCKWASHER, 5/8 PLT 1
9 66-010100 LOCKWASHER, 5/16 PLT 1
10 62-020040 FLATWASHER, 5/8 SAE PLT 6
11 62-010050 FLATWASHER, 5/16” STD PLT 1

12 54-010020 5/16x3/4 NC SQ HD CUPPT STSCRW GD 5 
PLN

4

13 52-050033 CARRIAGE BOLT, 3/8 X 3/4 NC G5 PLT 4
14 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 8
15 48-090984 CAPSCREW, 5/8 X 2 1/2 NC G5 PLT 1
16 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 1
17 33-053-043 SHEAVE, DRIVE (1B 5.5-.875) 2
18 33-053-002 IDLER, 4”OD X 5/8” BORE BELT 1
19 33-051-052 BEARING, 7/8 BORE 4
20 33-050-449 SPACER, SAW 54
21 33-029-082 SAW, STEMMER 6-1/2” 56
22 33-026-280 KEY, 3/16 X 1 1/4 2
23 30-127-00290 BRACKET, STEMMER SAW RT 1
24 30-127-00055 MOUNT, SAW END 1
25 30-126-00010 SHAFT, STEMMER SAW 2
26 04-051-002 FLANGE, 52 MST 8



PAGE 52

2R AXLE ASSY
(30-181-00062)

10

9

234
2

3

4
756

1

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-180-00043 AXLE, 2R 1
2 48-091075 CAPSCREW, 5/8 X 4 1/2 NC G5 PLT 4
3 68-010300 HEXNUT, 5/8 PLT 4
4 66-010300 LOCKWASHER, 5/8 PLT 4
5 66-010250 LOCKWASHER, 1/2” REGULAR PLT 4
6 68-010250 HEXNUT, 1/2 PLT 4
7 48-090600 CAPSCREW, 1/2 X 2 NC G5 PLT 4
9 33-058-001 ASSY, HUB & SPINDLE 2
10 30-158-00003 ASSY, 9.0-24 2R TIRE 2

9.0-24 2R TIRE ASSY
(30-158-00003)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-158-00001TIRE, 9-241
130-158-00002RIM, 24X82

1

2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-158-00001 TIRE, 9-24 1
2 30-158-00002 RIM, 24X8 1



PAGE 53

SEP FAN 2R ASSY
(30-181-00066)

1

3

4

6

5

2

10

9

910 7

8

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-181-00030 ASSY, FAN HOUSING 3
2 30-127-00120 MOUNT, SEP FAN 2R 3
3 30-181-00014 ASSY, 2R FAN AND SHAFT 1
4 30-180-00049 SUPPORT, SEP FAN REAR 1
5 30-127-00121 BAFFLE, SEP FAN OUTLET 1
6 33-028-353 PLATE, BAFFLE 2
7 78-020049 5/16” WHIZ NUT 6
8 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 6
9 78-020300 3/8” WHIZ NUT 14
10 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 14



PAGE 54

HUB & SPINDLE ASSY
(33-058-001)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

133-058-006HUB1
133-058-005CAP, DUST2
133-051-017CUP, INNER3
133-051-018TAPERED ROLLER BEARING4
102-051-007CUP, BEARING5
102-051-008CONE, BEARING6
133-058-007WASHER, SPINDLE7
168-030110SLOTTED NUT, 1 NF HEX8
133-056-007SEAL9
176-010150COTTER PIN, 3/16 X 210
833-058-004STUD11
103-050-013FITTING, 1/8-NPT GREASE12
133-050-018SPINDLE, 2-ROW WHEEL13

13

9

4

3

11
1

12

5

6

7
8

10 2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-058-006 HUB 1
2 33-058-005 CAP, DUST 1
3 33-051-017 CUP, INNER 1
4 33-051-018 TAPERED ROLLER BEARING 1
5 02-051-007 CUP, BEARING 1
6 02-051-008 CONE, BEARING 1
7 33-058-007 WASHER, SPINDLE 1
8 68-030110 SLOTTED NUT, 1 NF HEX 1
9 33-056-007 SEAL 1
10 76-010150 COTTER PIN, 3/16 X 2 1
11 33-058-004 STUD 8
12 03-050-013 FITTING, 1/8-NPT GREASE 1
13 33-050-018 SPINDLE, 2-ROW WHEEL 1



PAGE 55

TH
IS

 P
A

G
E 

IN
TE

N
TI

O
N

A
LL

Y

LE
FT

 B
LA

N
K



PAGE 56

2R FAN AND SHAFT ASSY
(30-181-00014)

FAN HOUSING ASSY
(74-181-00030)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

174-126-00004STOP, TOP HOUSING1
274-127-00037SIDE, FAN BOTTOM2
174-127-00038PANEL,TOP FRONT3
174-127-00041MNT, TOP RT4
174-127-00043MNT, TOP LT5
174-127-00044PANEL, BOTTOM A6
174-127-00045PANEL, BOTTOM DOOR7
174-127-00046PANEL, BOTTOM B8
174-127-00047PANEL, TOP CURVED9
274-127-00048PANEL. TOP SIDE10
3652-030005CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT11
3678-0200401/4" WHIZ NUT12
448-090000CAPSCREW, 1/4 X 1/2 NC G5 PLT13
272-010020LOCKNUT, 1/4 STOVER GA PLT14
266-010050LOCKWASHER, 1/4 PLT15
133-050-226CATCH16
131-050-102LATCH, HOPPER17
133-050-059LATCH STRIKE18
478-0200495/16" WHIZ NUT19
452-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT20
766-010005LOCKWASHER, #6 REGULAR PLT21
768-010005NUT, #6 NC HEX PLT22
758-010042SCREW, #6-32X3/8" RD HD PLTD23
458-020050#10 X 1/2 ROUND HD MACHINE SCREW24
468-010020NUT, #10 NC HEX PLT25
466-010025LOCKWASHER, #10 PLT26
174-150-00020STRIKE, LATCH27
174-150-00019CATCH, LATCH28
104-050-015KLIK PIN, 3/16 X 1-1/429

16
16

TOP HALF - 74-081-00029
HOUSING, SF TOP
 
BOTTOM HALF - 74-181-00028
HOUSING, SF BOTTOM

24

25

9

10

10

12

11

20

19 171

252426

7
13 15

2
2

14 13

12 11

12 11

5

4

3

7 8

6

19

20

3

222123

27

18
22 21 23

28

22

21

23

29

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-126-00002SHAFT, SEP FAN DRIVE 2R1
333-050-148ROTOR, WHOLE FAN2
633-050-147CLAMP, FAN ROTOR3
233-051-068BEARING, 1 3/4 BORE4
652-050019CARRIAGE BOLT, 5/16 X 1 1/4 NC G5 PLT5
662-010050FLATWASHER, 5/16" STD PLT6
672-010025LOCKNUT, 5/16 STOVER GB PLT7
202-051-037G-85 MSA-3 4-H FL W/FIT8
202-051-038FLANGE, G85 MSB BEARING9
852-050125CARRIAGE BOLT, 1/2 X 1 1/4 NC G5 PLT10
880-0201501/2" WHIZ NUT1111 8

4

9

10

1 7 5 6

3

3

2

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-126-00002 SHAFT, SEP FAN DRIVE 2R 1
2 33-050-148 ROTOR, WHOLE FAN 3
3 33-050-147 CLAMP, FAN ROTOR 6
4 33-051-068 BEARING, 1 3/4 BORE 2
5 52-050019 CARRIAGE BOLT, 5/16 X 1 1/4 NC G5 PLT 6
6 62-010050 FLATWASHER, 5/16” STD PLT 6
7 72-010025 LOCKNUT, 5/16 STOVER GB PLT 6
8 02-051-037 G-85 MSA-3 4-H FL W/FIT 2
9 02-051-038 FLANGE, G85 MSB BEARING 2
10 52-050125 CARRIAGE BOLT, 1/2 X 1 1/4 NC G5 PLT 8
11 80-020150 1/2” WHIZ NUT 8



PAGE 57

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-126-00004 STOP, TOP HOUSING 1
2 74-127-00037 SIDE, FAN BOTTOM 2
3 74-127-00038 PANEL,TOP FRONT 1
4 74-127-00041 MNT, TOP RT 1
5 74-127-00043 MNT, TOP LT 1
6 74-127-00044 PANEL, BOTTOM A 1
7 74-127-00045 PANEL, BOTTOM DOOR 1
8 74-127-00046 PANEL, BOTTOM B 1
9 74-127-00047 PANEL, TOP CURVED 1
10 74-127-00048 PANEL. TOP SIDE 2
11 52-030005 CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT 36
12 78-020040 1/4” WHIZ NUT 36
13 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 4
14 72-010020 LOCKNUT, 1/4 STOVER GA PLT 2
15 66-010050 LOCKWASHER, 1/4 PLT 2
16 33-050-226 CATCH 1
17 31-050-102 LATCH, HOPPER 1
18 33-050-059 LATCH STRIKE 1
19 78-020049 5/16” WHIZ NUT 4
20 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 4
21 66-010005 LOCKWASHER, #6 REGULAR PLT 7
22 68-010005 NUT, #6 NC HEX PLT 7
23 58-010042 SCREW, #6-32X3/8” RD HD PLTD 7
24 58-020050 #10 X 1/2 ROUND HD MACHINE SCREW 4
25 68-010020 NUT, #10 NC HEX PLT 4
26 66-010025 LOCKWASHER, #10 PLT 4
27 74-150-00020 STRIKE, LATCH 1
28 74-150-00019 CATCH, LATCH 1
29 04-050-015 KLIK PIN, 3/16 X 1-1/4 1



PAGE 58

AIR LIFT FAN ASSY
(30-181-00010)

21

1

3

9

4

4

2

2

13

12

13

18

17 7

17
56

3

11

10

8

15 16

14

18 17

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00045 FAN DISC AND SHAFT 1
2 30-127-00017 SHIELD, 2R A.L. FAN 2
3 30-127-00018 FRAME, 2R A.L. FAN 2
4 30-127-00019 COVER, 2R FAN SIDE 2
5 30-127-00030 PLATE, FAN CUTOFF 1
6 30-127-00031 BRACKET, AL FAN LWR 1
7 30-127-00135 COVER, AIR LIFT FAN 2R 1
8 30-127-00136 PANEL, FAN INSIDE 2R 1
9 30-127-00137 PANEL, FAN OUTSIDE 2R 1
10 33-053-101 TAPER BUSHING, SDS 1” 1
11 74-153-00025 SHEAVE, 1B74SDS 1
12 03-051-021 BEARING, 1” EXT. W/ COLLAR 2
13 04-051-002 FLANGE, 52 MST 4
14 03-026-408 KEY, 1/4 X 1 3/4” 1
15 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 45
16 72-010055 LOCKNUT, 1/4 NC NYLON 2

17 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 
PLT

43

18 78-020049 5/16” WHIZ NUT 43
21 30-127-00173 BRACKET, AL FAN UPPER 1



PAGE 59

FAN DISC AND SHAFT
(30-181-00045)

4 3

7 2

5 6

8 9

101

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-126-00001 SHAFT, FAN DISK 1 1
2 30-127-00004 DISK, 2R FAN 1
3 33-050-453 SF-A WELD ON HUB 1
4 30-153-00003 BUSHING, SF-QD 1 BORE 1
5 48-090150 CAPSCREW, 3/8 X 1 1/4 NC G5 PLT 6
6 66-010150 LOCKWASHER, 3/8 PLT 6
7 30-181-00011 BLADE AND MOUNTS, 2R FAN 6
8 48-090100 CAPSCREW, 3/8 X 1 GD5 12
9 72-010050 LOCKNUT, 3/8 STOVER GB PLT 12
10 03-026-411 KEY, 1/4 X 2 1/2” 1

2R FAN BLADE AND MOUNTS
(30-181-00011)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-025-448 ANGLE, FAN BLADE MOUNTING LT 1
2 33-025-449 ANGLE, FAN BLADE MOUNTING RT 1
3 30-127-00003 BLADE, FAN 4-5/8 1
4 72-010050 LOCKNUT, 3/8 STOVER GB PLT 2
5 80-070000 3/8-16 X 1 FLANGE CAPSCREW GR5 PLT 2



PAGE 60

FAN ELBOW ASSY
(30-181-00067)

DETAIL  A

DETAIL  B

A

B

17

16

14

8

15

10

11

12

13

19
18

17
27

6

5

6 21

13

24

2

4

3

1

28
23

22

22

23
9

25 23 26

7

11 12 13

20

ITEM PART NO SERIAL 
NO  OR YR DESCRIPTION QTY

1 30-127-00178 PANEL, CROSS DUCT REAR 1
2 30-127-00179 PANEL, CROSS DUCT FRONT 1
3 30-127-00180 PANEL, CROSS DUCT LWR 1
4 30-127-00181 PANEL, CROSS DUCT UPPER 1
5 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 52
6 72-010055 LOCKNUT, 1/4 NC NYLON 54
7 33-026-311 BUSHING, 9/16 X 25/64 X 1/2 1
8 33-080-847 ARM, DAMPER 1
9 30-180-00074 DAMPER, 2R AIR 1
10 17-050-007 ROLL PIN, 1/8 X 1-1/2 PLT 1
11 48-090015 CAPSCREW, 1/4 X 1 NC G5 PLT 2
12 62-010010 FLATWASHER, 1/4 STD PLT 2
13 66-010050 LOCKWASHER, 1/4 PLT 3
14 33-050-218 YOKE, ADJUSTABLE 1
15 33-050-219 PIN, YOKE 1
16 70-010030 JAM NUT, 5/16 NF HEX PLT 1
17 33-080-838 HANDLE, DAMPER 1
18 05-050-009 PIN, HAIR COTTER 1



PAGE 61

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

19 30-127-00183 ADJUSTMENT, DAMPER 1
20 33-050-096 STUD, 1/4-20 WELD 1
21 68-010050 HEXNUT, 1/4 PLT 1

22 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 
5 PLT

2

23 78-020049 5/16” WHIZ NUT 8
24 30-127-00205 PANEL, 2R DUCT 1
25 48-090043 CAPSCREW, 5/16 X 3/4 NC G5 PLT 6
26 62-010050 FLATWASHER, 5/16” STD PLT 6
27 48-090010 CAPSCREW, 1/4 X 3/4 NC G5 PLT 2
28 30-123-00043 STRAP, CROSSOVER SUPPORT 1

2R PEANUT ELBOW
(30-181-00073)

1
4

3

2

56

78
10 9

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00206 PANEL, PEANUT ELBOW REAR 1
2 30-127-00207 PANEL, PEANUT ELBOW FRONT 1
3 30-127-00208 PANEL, PEANUT ELBOW TOP 1
4 30-127-00209 PANEL, PEANUT ELBOW LOWER 1
5 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 40
6 72-010055 LOCKNUT, 1/4 NC NYLON 40
7 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 4
8 78-020049 5/16” WHIZ NUT 4
9 52-030005 CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT 4
10 78-020040 1/4” WHIZ NUT 4



PAGE 62

TWISTED DUCT ASSY
(74-181-00091)

DETAIL  A

A

Parts List
QTYPART NUMBERDESCRIPTIONITEM

174-127-00189PANEL, TD INSIDE1
174-127-00190PANEL, TD OUTSIDE2
174-127-00191MNT, SF TURNBUCKLE3
174-127-00192MNT, TD TURNBUCKLE4
333-050-494TURNBUCKLE, 3/8 X 16"5
648-090592CAPSCREW, 1/2 X 1 1/4 NC G5 PLT6
662-010200FLATWASHER, 1/2 STD PLT7
672-010100LOCKNUT, 1/2 NC STOVER GD B PLT8
370-010051JAM NUT, 3/8 NC HX PLT9
848-090000CAPSCREW, 1/4 X 1/2 NC G5 PLT10
872-010055LOCKNUT, 1/4 NC NYLON11
352-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT12
378-0200495/16" WHIZ NUT13

2

1

1011

1213

6784

1
5

5

5

3

9

9
9

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 74-127-00189 PANEL, TD INSIDE 1
2 74-127-00190 PANEL, TD OUTSIDE 1
3 74-127-00191 MNT, SF TURNBUCKLE 1
4 74-127-00192 MNT, TD TURNBUCKLE 1
5 33-050-494 TURNBUCKLE, 3/8 X 16” 3
6 48-090592 CAPSCREW, 1/2 X 1 1/4 NC G5 PLT 6
7 62-010200 FLATWASHER, 1/2 STD PLT 6
8 72-010100 LOCKNUT, 1/2 NC STOVER GD B PLT 6
9 70-010051 JAM NUT, 3/8 NC HX PLT 3
10 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 8
11 72-010055 LOCKNUT, 1/4 NC NYLON 8
12 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 3
13 78-020049 5/16” WHIZ NUT 3



PAGE 63

2R DOGHOUSE ASSY
(30-181-00036)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00074PANEL, DH TOP1
130-180-00072PANEL, DH LT2
130-180-00073PANEL, DH RT3
133-028-994COVER, CENTER WIRING4
230-127-00177PANEL, SQ INSPECT5
233-050-479KNOB, 5/16-18 PLASTIC6
233-062-120LIGHT, SINGLE RED HOUSED7
3052-030005CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT8
3078-0200401/4" WHIZ NUT9
878-0203003/8" WHIZ NUT10
852-050035CARRAIGE BOLT, 3/8 X 1 NC G5 PLT11
848-090015CAPSCREW, 1/4 X 1 NC G5 PLT12
868-010050HEXNUT, 1/4 PLT13
866-010050LOCKWASHER, 1/4 PLT14

11

10

89

8

9

5
6

7

2

1

12

13

14 4

9 8

3

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00074 PANEL, DH TOP 1
2 30-180-00072 PANEL, DH LT 1
3 30-180-00073 PANEL, DH RT 1
4 33-028-994 COVER, CENTER WIRING 1
5 30-127-00177 PANEL, SQ INSPECT 2
6 33-050-479 KNOB, 5/16-18 PLASTIC 2
7 33-062-120 LIGHT, SINGLE RED HOUSED 2
8 52-030005 CARRIAGE BOLT, 1/4 X 1/2 NC GD 5 PLT 30
9 78-020040 1/4” WHIZ NUT 30
10 78-020300 3/8” WHIZ NUT 8
11 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 8
12 48-090015 CAPSCREW, 1/4 X 1 NC G5 PLT 8
13 68-010050 HEXNUT, 1/4 PLT 8
14 66-010050 LOCKWASHER, 1/4 PLT 8



PAGE 64

2 ROW TANK HYDRAULICS
30-181-00108

2 ROW TONGUE HYDRAULICS
30-181-00107

2 ROW HYDRAULICS
(30-181-00107) (30-181-00108)



PAGE 65

2R TANK HYDRAULIC ASSY
(30-181-00108)

DETAIL  A

1

4

3

5

5
12

12

2

2

1

3

1

2
8

6 7

7

11

10

9

8

SEE DETAIL "A"

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-161-00001 CYLINDER, 3X30X1.5 TIE ROD 2
2 33-061-149 BALL VALVE, TANK CYL 2
3 33-059-123 ADAPTER, 8MB-8MB-90 2
4 33-059-020 ADAPTER, 8MB-8MJ-90 2
5 33-059-091 ADAPTER, 8MJ-8MJ-8MJ 2
6 33-059-080 ADAPTER, 8MB-8MJ 2
7 47-059-002 QUICK COUPLER, 1/2” NPTF MALE 2
8 33-059-099 HOSE, 6M3K-8FJX-8FJX-24” 1
9 33-059-093 HOSE, 6M3K-8FJX-8FJX-42” 1
10 65-059-006 HOSE, 6M3K-8FJX-8FJX-88 1
11 42-059-040 HOSE, 6M3K-8FJX-8FJX-115” 1
12 33-059-097 HOSE, 6M3K-8FJX-8MP-174” 2



PAGE 66

TONGUE CYL ASSY
(30-181-00107)

1

2

3 2
3

5 4

5

4

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 33-061-203 CYL, 3 X 6 X 1.25 1

2 73-159-00000 ADAPTER, 8MB-8MJ-90-
0.031RESTRICTOR

2

3 42-059-040 HOSE, 6M3K-8FJX-8FJX-115” 2
4 47-059-002 QUICK COUPLER, 1/2” NPTF MALE 2
5 49-059-001 ADAPTER, 8MJ-8MP 2

BORE: 3"
STROKE: 6"
ROD DIAMETER: 1.25"
WORKING PRESSURE: 3000 PSI

18 1/4 RETRACTED / 24 1/4 EXTENDED

THE ONLY REPAIR PARTS AVAILABLE FOR THIS CYLINDER
IS THE SEAL KIT # 33-061-211

3 X 6 X 1.25 CYLINDER 
(33-061-203)



PAGE 67

WIRING LAYOUT

DETAIL  A
SCALE .025

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-181-00055ASSY, 2R TONGUE1
130-181-00035ASSY, SIDE FRAME LT2
130-181-00036ASSY, 2R DOGHOUSE3
142-062-019ADAPTER, 7 WAY PLUG W/ AUX PWR4
148-062-004LIGHT, DOUBLE LT5
148-062-005LIGHT, DOUBLE RT6
130-162-00000HARNESS, 2R COMBINE7

A

4

7 7

6

1 2

3

6

57

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00055 ASSY, 2R TONGUE 1
2 30-181-00035 ASSY, SIDE FRAME LT 1
3 30-181-00036 ASSY, 2R DOGHOUSE 1
4 42-062-019 ADAPTER, 7 WAY PLUG W/ AUX PWR 1
5 48-062-004 LIGHT, DOUBLE LT 1
6 48-062-005 LIGHT, DOUBLE RT 1
7 30-162-00000 HARNESS, 2R COMBINE 1



PAGE 68

2 ROW COMBINE TANK
(30-190-00002)

DETAIL  A DETAIL  B

A

B

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-181-00032ASSY, 2R TANK1
230-161-00001CYLINDER, 3X30X1.5 TIE ROD2
230-180-00054PIN, 2 ROW TANK TOP CYLINDER3
248-100800CAPSCREW, 1-1/4X5-1/2 NC HX HD GD 5 PLT4
262-010500FLATWASHER, 1 1/4 STD PLT5
272-040130JAM LOCKNUT, 1-1/4" NC NYL.INS. GD B PLT6
130-180-00053ARM, 2 ROW TANK PIVOT FRONT7
130-180-00056ARM, 2 ROW TANK PIVOT REAR8
230-123-00028BRACE, 2 ROW TANK CROSS STRAP9
462-010100FLATWASHER, 3/8" STANDARD PLT 10
766-010150LOCKWASHER, 3/8 PLT11
768-010150HEXNUT, 3/8 PLT12
252-050040CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT13
548-090150CAPSCREW, 3/8 X 1 1/4 NC G5 PLT14
233-061-149BALL VALVE, TANK CYL15
233-059-123ADAPTER, 8MB-8MB-9016
233-059-020ADAPTER, 8MB-8MJ-9017
233-059-080ADAPTER, 8MB-8MJ18
130-181-00072ASSY, TANK ELBOW 2R19
130-180-00081MOUNT, BAGGER TANK20

19

1

20

7

8

99

12

11

14
14 10 11 12

4

5 6

2

18

15
16

172 3

12

10

11

13

3
1

46

5

7
20 19

1

12

10

11

13



PAGE 69

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-181-00032 ASSY, 2R TANK 1
2 30-161-00001 CYLINDER, 3X30X1.5 TIE ROD 2
3 30-180-00054 PIN, 2 ROW TANK TOP CYLINDER 2

4 48-100800 CAPSCREW, 1-1/4X5-1/2 NC HX HD GD 5 
PLT

2

5 62-010500 FLATWASHER, 1 1/4 STD PLT 2

6 72-040130 JAM LOCKNUT, 1-1/4” NC NYL.INS. GD B 
PLT

2

7 30-180-00053 ARM, 2 ROW TANK PIVOT FRONT 1
8 30-180-00056 ARM, 2 ROW TANK PIVOT REAR 1
9 30-123-00028 BRACE, 2 ROW TANK CROSS STRAP 2
10 62-010100 FLATWASHER, 3/8” STANDARD PLT 4
11 66-010150 LOCKWASHER, 3/8 PLT 7
12 68-010150 HEXNUT, 3/8 PLT 7
13 52-050040 CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT 2
14 48-090150 CAPSCREW, 3/8 X 1 1/4 NC G5 PLT 5
15 33-061-149 BALL VALVE, TANK CYL 2
16 33-059-123 ADAPTER, 8MB-8MB-90 2
17 33-059-020 ADAPTER, 8MB-8MJ-90 2
18 33-059-080 ADAPTER, 8MB-8MJ 2
19 30-181-00072 ASSY, TANK ELBOW 2R 1
20 30-180-00081 MOUNT, BAGGER TANK 1



PAGE 70

2 ROW TANK ASSY
(30-181-00032)

56
666

10
15

14

14

15
18

19

19

18

25
3

7

26

22

11

2

1

9

1516

15

16

13
15

14

13

8

24

4

17

18

2021

23



PAGE 71

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00053 PANEL, TANK BOTTOM LEFT 1
2 30-127-00054 PANEL, TANK BOTTOM RIGHT 1
3 30-127-00045 PANEL, REAR LEFT 1
4 30-127-00046 PANEL, FRONT LEFT 1
5 30-127-00049 PANEL, TANK TOP END 1
6 30-127-00051 PANEL, TANK TOP MIDDLE 4
7 30-180-00029 WELDMENT, TANK PANEL REAR RIGHT 1
8 30-180-00030 WELDMENT, TANK PANEL FRONT RIGHT 1
9 30-127-00065 SUPPORT, TANK LIP 1
10 30-180-00042 WELDMENT, 2R TANK DOOR PIVOT 1
11 30-127-00052 PANEL, TANK RIGHT 1

13 30-127-00073 SEAL, 2R TANK 2
14 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 201
15 78-020049 5/16” WHIZ NUT 215
16 52-050010 CARRIAGE BOLT, 5/16 X 1 NC G5 PLT 14
17 52-050035 CARRAIGE BOLT, 3/8 X 1 NC G5 PLT 18
18 78-020300 3/8” WHIZ NUT 24
19 52-050040 CARRIAGE BOLT, 3/8 X 1 1/4 NC G5 PLT 6
20 48-090350 CAPSCREW, 7/16 X 1 1/4 G5 PLT 2
21 72-010075 LOCKNUT, 7/16 NC STOVER GD B PLT 2
22 30-180-00076 WELDMENT, 2R TANK LEFT PANEL 1
23 30-127-00256 LIFT RING, 2R TANK 2
24 30-123-00060 PLATE, GUIDE WEAR 2
25 30-180-00085 LID, 2R TANK 1
26 30-181-00092 ASSY, 2R TANK LIP 1



PAGE 72

TANK ELBOW 2 ROW ASSY
(74-181-00072)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00200PANEL, TANK ELBOW INSIDE1
130-127-00201PANEL, TANK ELBOW OUTSIDE2
130-127-00202PANEL, TANK ELBOW FRONT3
130-127-00203PANEL, TANK ELBOW REAR4
130-180-00075SCREEN, DIRT5
130-125-00008ANGLE, DUCT6
5048-090005CAPSCREW, 1/4 X 5/8 GD 5 PLT7
5072-010055LOCKNUT, 1/4 NC NYLON8
1652-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT9
1678-0200495/16" WHIZ NUT10
130-127-00213PANEL, DIRT DEFLECT11
230-127-00214PLATE, DUCT MNT12
130-127-00218MOUNT, TANK ELBOW LOWER13
648-090037CAPSCREW, 5/16 X 1 1/4 NC G5 PLT14
666-010100LOCKWASHER, 5/16 PLT15
662-010050FLATWASHER, 5/16" STD PLT16

4

7

8

2

1

3

11
5

910

9 10

6 10 9

141516

13

14 15 16

12 10 9

7 8

10 9

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00200 PANEL, TANK ELBOW INSIDE 1
2 30-127-00201 PANEL, TANK ELBOW OUTSIDE 1
3 30-127-00202 PANEL, TANK ELBOW FRONT 1
4 30-127-00203 PANEL, TANK ELBOW REAR 1
5 30-180-00075 SCREEN, DIRT 1
6 30-125-00008 ANGLE, DUCT 1
7 48-090005 CAPSCREW, 1/4 X 5/8 GD 5 PLT 50
8 72-010055 LOCKNUT, 1/4 NC NYLON 50
9 52-050005 CARRIAGE BOLT, 5/16 X 3/4 NC GD 5 PLT 16
10 78-020049 5/16” WHIZ NUT 16
11 30-127-00213 PANEL, DIRT DEFLECT 1
12 30-127-00214 PLATE, DUCT MNT 2
13 30-127-00218 MOUNT, TANK ELBOW LOWER 1
14 48-090037 CAPSCREW, 5/16 X 1 1/4 NC G5 PLT 6
15 66-010100 LOCKWASHER, 5/16 PLT 6
16 62-010050 FLATWASHER, 5/16” STD PLT 6



PAGE 73

WINDROWER ASSY
(30-181-00105)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00185PANEL, WINDROW BOTTOM1
130-127-00186PANEL, WINDROW TOP2
130-127-00188PANEL, WINDROW SIDE A3
130-127-00189PANEL, WINDROW SIDE B4
2648-090000CAPSCREW, 1/4 X 1/2 NC G5 PLT5
2672-010055LOCKNUT, 1/4 NC NYLON6

3

1

4

2

5

6

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00185 PANEL, WINDROW BOTTOM 1
2 30-127-00186 PANEL, WINDROW TOP 1
3 30-127-00188 PANEL, WINDROW SIDE A 1
4 30-127-00189 PANEL, WINDROW SIDE B 1
5 48-090000 CAPSCREW, 1/4 X 1/2 NC G5 PLT 26
6 72-010055 LOCKNUT, 1/4 NC NYLON 26

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00274 PANEL, SPLIT DUCT FRONT 1
2 30-127-00275 PANEL, SPLIT DUCT REAR LWR 1
3 30-127-00276 PANEL, SPLIT DUCT REAR UPPER 1
4 30-127-00277 PANEL, SPLIT DUCT OUTSIDE 1
5 30-127-00278 PANEL, SPLIT DUCT INSIDE 1
6 30-180-00080 DIVERTER WELDMENT 1
7 30-180-00084 HANDLE WELDMENT 1
8 03-050-004 3/16 PROOF CHAIN 18-LINKS 1
9 15-050-002 SPRING, 1 X 7-1/4 EXTENSION 1
10 30-127-00299 CORNER, SPLIT DUCT 1
11 30-127-00300 GUIDE, DAMPER ROD 2
12 30-127-00307 BAFFLE, INTERIOR 1

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00274PANEL, SPLIT DUCT FRONT1
130-127-00275PANEL, SPLIT DUCT REAR LWR2
130-127-00276PANEL, SPLIT DUCT REAR UPPER3
130-127-00277PANEL, SPLIT DUCT OUTSIDE4
130-127-00278PANEL, SPLIT DUCT INSIDE5
130-180-00080DIVERTER WELDMENT6
130-180-00084HANDLE WELDMENT7
103-050-0043/16 PROOF CHAIN - 18 LINKS8
115-050-002SPRING, 1 X 7-1/4 EXTENSION9
130-127-00299CORNER, SPLIT DUCT10
230-127-00300GUIDE, DAMPER ROD11
130-127-00307BAFFLE, INTERIOR12

3

2

5 4

10 11
8

9

12
6

1
7

DUCT, BAGGER SPLIT
(30-181-00096)



PAGE 74

LEFT SHIELD GROUP ASSY
(30-181-00076)

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00215 SHIELD, 5-7 1
2 30-127-00216 SHIELD, LEFT FRONT 1
3 30-127-00217 SHIELD, 3-4 1
4 33-050-479 KNOB, 5/16-18 PLASTIC 4
5 33-050-040 DECAL, KMC COMBINE 1
6 30-123-00045 BRACKET, CHAIN SHIELD 3
7 30-127-00219 BRACKET, CHAIN SHIELD W/ TAB 1
8 33-050-419 SPOTWELD STUD, 5/16-18 4
9 30-127-00220 SHIELD, #1 LEFT 1
10 30-127-00222 BRACKET, SHIELD FRONT 1
11 30-127-00223 BRACKET, SHIELD REAR 1

13 30-123-00044 BRACKET, SHIELD STANDOFF 1
14 52-049000 CARRIAGE BOLT, 1/4 X 3/4 NC GD 5 PLT 3
15 78-020040 1/4” WHIZ NUT 3
16 52-050010 CARRIAGE BOLT, 5/16 X 1 NC G5 PLT 2
17 78-020049 5/16” WHIZ NUT 2



PAGE 75

RIGHT SHIELD GROUP ASSY
(30-181-00084)

2

16
15 17

18

9

15

8
13

13

11

1041920

19

20

6

3

14

195
12

1

12

12

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00231 SHIELD, HEADER RIGHT 1
2 30-127-00232 SHIELD, MAIN DRIVE RIGHT 1
3 30-127-00233 SHIELD, FAN DRIVES 1
4 30-127-00234 SHIELD, #4 RIGHT 1
5 30-127-00235 SHIELD, OVER TIRE 1
6 33-050-040 DECAL, KMC COMBINE 1

8 30-127-00236 BRACKET, SHIELD FRONT 1
9 30-127-00238 BRACKET, SHIELD WITH CHAIN LOCK 1
10 30-127-00239 BRACKET, SHIELD REAR 1
11 30-127-00244 BRACKET, SHIELD STEP DOWN 1
12 33-050-479 KNOB, 5/16-18 PLASTIC 4
13 33-050-419 SPOTWELD STUD, 5/16-18 3
14 30-127-00246 SHIELD, A.L. FAN FRONT 1
15 30-123-00044 BRACKET, SHIELD STANDOFF 2
16 30-123-00051 STANDOFF, RIGHT SHIELD 1
17 52-050010 CARRIAGE BOLT, 5/16 X 1 NC G5 PLT 2
18 78-020049 5/16” WHIZ NUT 2
19 52-049000 CARRIAGE BOLT, 1/4 X 3/4 NC GD 5 PLT 9
20 78-020040 1/4” WHIZ NUT 9



PAGE 76

BAGGER HOPPER ASSEMBLY
(30-181-00097)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00281PANEL, HOPPER REAR1
130-127-00282PANEL, HOPPER FRONT2
130-127-00283PANEL, HOPPER TOP3
130-127-00285PANEL, HOPPER LEFT4
130-127-00287PANEL, HOPPER RIGHT5
130-181-00094ASSEM, SLIDE GATE6
230-123-00064MOUNT, BAGGER TANK6
133-050-479KNOB, 5/16-18 PLASTIC7
130-127-00302LATCH, DAMPER CHAIN8
130-181-00111PANEL, HOPPER INSPECT9

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00281PANEL, HOPPER REAR1
130-127-00282PANEL, HOPPER FRONT2
130-127-00283PANEL, HOPPER TOP3
130-127-00285PANEL, HOPPER LEFT4
130-127-00287PANEL, HOPPER RIGHT5
230-123-00064MOUNT, BAGGER TANK6
133-050-479KNOB, 5/16-18 PLASTIC7
130-127-00302LATCH, DAMPER CHAIN8
130-181-00111PANEL, HOPPER INSPECT9

6

1

8

5

34

9
7

2 6

6

1

6

6

8

5

1

3

2

4

9
7

11

12

14

11

12

13

10

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00281 PANEL, HOPPER REAR 1
2 30-127-00282 PANEL, HOPPER FRONT 1
3 30-127-00283 PANEL, HOPPER TOP 1
4 30-127-00285 PANEL, HOPPER LEFT 1
5 30-127-00287 PANEL, HOPPER RIGHT 1
6 30-123-00064 MOUNT, BAGGER TANK 2
7 33-050-479 KNOB, 5/16-18 PLASTIC 1
8 30-127-00302 LATCH, DAMPER CHAIN 1
9 30-181-00111 PANEL, HOPPER INSPECT 1
10 30-127-00266 SLIDE GATE 1
11 30-127-00267 ANGLE, SLIDE 2
12 30-127-00268 PLATE, SPACER 2
13 30-127-00298 PLATE, LOWER 1
14 30-127-00265 ATTACHMENT, BAG HOLDER 1



PAGE 77

PLATFORM ASSEMBLY
(30-181-00095)

Parts List
QTYPART NUMBERDESCRIPTIONITEM

130-127-00270PANEL, FENDER1
130-127-00271PANEL, FENDER COVER2
130-180-00083MOUNT, PF SHORT3
372-020050LOCKNUT, 5/8 NC STOVER GD C PLT4
348-091050CAPSCREW, 5/8 X 3-1/2 NC G5 PLT5
230-123-00067SPACER, PF MNT6
267-050-034SNAPPER PIN, 0.5 X 3" USEABLE7
230-124-00032TUBE, PF LONG8
19
110
111
112
113

11

13

12

10

9

7

3 8

8

5 11 11 4

7

9
10

14

14
2

1
6

6

5

11

11

4

5

11

11

4

14

15

ITEM PART NO SERIAL 
NO OR YR DESCRIPTION QTY

1 30-127-00270 PANEL, FENDER 1
2 30-127-00271 PANEL, FENDER COVER 1
3 30-180-00083 MOUNT, PF SHORT 1
4 72-020050 LOCKNUT, 5/8 NC STOVER GD C PLT 3
5 48-091050 CAPSCREW, 5/8 X 3-1/2 NC G5 PLT 3
6 30-123-00067 SPACER, PF MOUNT 2
7 67-050-034 SNAPPER PIN, 0.5 X 3" USEABLE 2
8 30-124-00032 TUBE, PF LONG 2
9 30-127-00284 BOARD, SIDE TOE 2
10 30-127-00295 PLATE, PF SUPPORT 2
11 30-127-00273 FLOOR, PF MAIN 1
12 30-127-00272 PLATE, PF SUPPORT 1
13 30-127-00280 FLOOR, PF FRONT 1
14 30-125-00009 ANGLE, PF STOP 3
15 30-127-00286 BOARD, REAR TOE 1



80 Vernon Drive, Tifton, GA 31794

P.O. Box 1467, Tifton, GA 21793

Telephone: (229) 382-9393

Toll Free: 1-800-444-5449

Fax: (229) 382-5259

Email: info@kelleymfg.com


